
RC4 R 2022 <2022><F8199V1>
INSTRUMENTS / LOCK SYSTEM

58245

Pos Part Number Description Additional Text Quantity

1 A56014069000 Combination instrument 1.00

2 A56014060070C1 Dashboard cmpl. 1.00

4 0021040003 WASHER DIN9021-A 4,3 3.00

5 0081040121 EJOT Delta PT K40x12 3.00

7 81214083000 INDICATOR LIGHT LED YELLOW FI 1.00

8 0025050123 COLLAR SCREW M5X12 TX 8.00

9 0024060106 HH COLLAR SCREW M6X10 TX30 4.00

10 0025060206 HH collar screw M6x20 TX30 4.00

11 A5601406005001 Spacer 1.00

12 79003002080 BLIND RIVET NUT M6 KNURLED 2.00

13 A56014060010C1 Combination instrument support 1.00

14 A56014060020C1 Combination instrument support 1.00



15 A56014060030C1 Bracket, combination instrumen 1.00

16 A56014060040C1 Bracket plate, bottom cmpl. 1.00

17 A56008041033C1 Bracket for side fairing, left 1.00

18 A56008042033C1 Bracket for side fairing, righ 1.00

19 A56014060060C1 Connecting piece 1.00

20 0025060166 HH collar screw M6x16 TX30 2.00

21 58605083010 SCREW TORX M5X10 05 2.00

22 A56014040150 Tail light preass. 1.00


